
FC 350 2023 <2023><US><F2275W1>
EXHAUST SYSTEM

60075

Pos Part Number Description Additional Text Quantity

1 A36005179033 Silencer 250/350/450 FC USA VM 1.00

2 A46005079060 Endcap cpl. 1.00

3 79105098000 exhaust spacer 3.00

4 A46005078080 Rockwool preformed 1.00

5 79305078520 Rockwool preformed 1.00

6 77205068000 DAMP. COMPON. BLACK 2.00

7 78105081010 SCREW TORX M5X10 5.00

8 0025060306 HH collar screw M6x30 TX30 2.00

9 50233041000 Pair of washers M6 NORDLOCK 2.00

10 77205169000 BUSHING 7.5x12x28x8.3 11 2.00

12 0770800021 O-RING 80,00X2,00 VITON 300 1.00

13 A47005007033 Manifold 350 SXF 1.00

14 0025080306 HH collar screw M8x30 1.00

15 77805069000 BUSHING 8.5x12x28x8.3 4 Piece without CAT 2.00

16 79105068000 Damper gray 2 Piece without CAT 1.00

17 50305016100 Tension spring l=62mm 3.00


